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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description

Manufacturer/Vendor
Country of Origin
Material

Sample Received
Testing Period
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MARKER TIE (PMT SEF IES), DOUBLE HEAD KNOT TIE
( KTV SERIES ), POWLR CORD TIES ( FV, TL, PCT, WL,
WLT SERIES ), COATED COPPER TUBE CABLE TIE

(AT SERIES), SPIRAL V'RAPPING BAND ( SW, KSP SERIES),
MOVABLE BUSHING | MB, KGC , KECH SERIES ),

EDGING GROMMENT [ ED, EDH SERIES), HOUSING COVER
{ HR, USBE SERIES), PLIIG COVER (PR SERIES),

HEXAGONAL PROTECTION CAP (HPM SERIES) .

SCREW PROTECTION CAP (SCP SERIES ),

PIN PLUG (PP SERIE; ), ROUND SPACER ( RSP SERIES |
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- Please see the next pa e(s) -
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